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WMERLARLR  ETHE S TR A A
Company Name XIAMEN JAYSUN SEMICONDUCTOR CO., LTD.
shown on Report

HoooHk R T AR R ALEE Tk X PR BR 5015

Address NO.501,HUANZHUROAD,NORTH INDUSTRIL PARK,JIMEI
DISTRICT,XIAMEN,FUJIAN,CHINA

PAF IR A i BoRE 45 B R R BE IR A

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant
FE i AR E5Y
Sample Name SILICON WAFER
A — B
Model No. — =
MR FR EEMA: B A
Material FE R 1, 4
B Y H 3 2024.03.16
Sample Received Date Mar. 16, 2024
FE LRI H A 2024.03.16-2024.03.21
Testing Period Mar. 16, 2024 to Mar. 21, 2024
Inspection & T
R E K WRAE R BRI S RIS (Ph), R (Cd), K He), 7S (Cr(VD), £

IREEOK (PBBs), 2R —7KTk (PBDEs), 4F# —FIJRHs (DBP, BBP, DEHP, DIBP), %
2R R ER AT IR _

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent
Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers
(PBDEs), Phthalates (DBP, BBP, DEHP, DIBP), Phthalates in the submitted sample(s).

R38R 45 R LS
Test Method/Test Result(s) Please refer to the following page(s).

. %—)} #
{} ﬁéf\ Z Eate c 2024.03.21
X Bk 2
RPN Lab Authorized Signatory No. R338851525
SR G 03471 24 7 P ARA YN 4 52 07 2 AR X

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Report No. A2240135697101003E Page 2 of 8
B YE Test Method
S SR WA
B H Wi e
Test Item(s) Test Method Equipment(s)
o IEC 62321-5:2013 ICP-OES
Lead (Pb)
i IEC 62321-5:2013 ICP-OES
Cadmium (Cd)
i IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury (Hg)
NS IEC 62321-7-2: 2017411/ IEC 62321-5: 20133 |  UV-Vis/ICP-OES

Hexavalent Chromium (Cr(V1))

IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013

LR
Polybrominated Biphenyls (PBBs)

IEC 62321-6:2015

GC-MS

E2 ey
Polybrominated Diphenyl Ethers (PBDES)

IEC 62321-6:2015

GC-MS

AWK R R
Phthalates (DBP, BBP, DEHP, DIBP)

IEC 62321-8:2017

GC-MS

87— B Rl
Phthalates

HFEN 14372:2004 (E)
Refer to EN 14372:2004(E)

GC-MS

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Report No. A2240135697101003E
M LER Test Result(s)

¥ 3w 48

~ ) ~

Page 3 of 8

WRIAE Tested Item(s) é%.%o(l):\;esult TR R MDL

Hr Lead (Pb) N.D. 2 mg/kg

#% Cadmium (Cd) N.D. 2 mg/kg

7K Mercury (Hg) N.D. 2 mg/kg

k% Hexavalent Chromium (Cr(V1)) N.D. 8 mg/kg

AR Tested ltem(s) %"E‘O;ES““ TrEEAHIR MDL

ZRBZ Polybrominated Biphenyls (PBBs)

—¥REEZE Monobromobiphenyl N.D. 5 mg/kg

TREEE Dibromobiphenyl N.D. 5 mg/kg

ZREEE Tribromobiphenyl N.D. 5 mg/kg

VURELZK Tetrabromobiphenyl N.D. 5 mg/kg

FLREEA Pentabromobiphenyl N.D. 5 mg/kg

INIREEZE Hexabromobiphenyl N.D. 5 mg/kg

-LIREEE Heptabromobiphenyl N.D. 5 mg/kg

JVIREEZR Octabromobiphenyl N.D. 5 mg/kg

JUIREEZE Nonabromobiphenyl N.D. 5 mg/kg

+IRIKZ Decabromobiphenyl N.D. 5 mg/kg

MRTEE Tested Item(s) %%OOR;SU” FERHR MDL

Z R _FEt Polybrominated Diphenyl Ethers (PBDES)

—R — K% Monobromodiphenyl ether N.D. 5 mg/kg

YR KM Dibromodiphenyl ether N.D. 5 mg/kg

—JR KM Tribromodiphenyl ether N.D. 5 mg/kg

PUyR —Z M Tetrabromodiphenyl ether N.D. 5 mg/kg

TR — KM Pentabromodipheny! ether N.D. 5 mg/kg

7SR 2K Hexabromodiphenyl ether N.D. 5 mg/kg

IR KM Heptabromodiphenyl ether N.D. 5 mg/kg

JUR K% Octabromodiphenyl ether N.D. 5 mg/kg

JLI 2Kl Nonabromodiphenyl ether N.D. 5 mg/kg

¥ KM% Decabromodiphenyl ether N.D. 5 mg/kg
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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M LER Test Result(s)

a4 K8
Page 4 of 8

. ZE R Result .

PRI E Tested Item(s) ) 0 FHERH R MDL
WA _HEREE Phthalates (DBP, BBP, DEHP, DIBP)

28— W —Tls Dibutyl phthalate N.D. 50 mg/kg
(DBP)

CAS#:84-74-2

AROR —HR T K HERE Butyl benzyl N.D. 50 mg/kg
phthalate (BBP)

CAS#:85-68-7

ARIK T HER — (2-2.3) Clig N.D. 50 mg/kg
Di-(2-ethylhexyl) phthalate (DEHP)

CAS#:117-81-7

K R 5 Tl Diisobutyl N.D. 50 mg/kg
phthalate (DIBP)

CAS#:84-69-5

. 2538 Result .

WRIAE Tested Item(s) D%OOS HERHR MDL
KRR Phthalates

42K R —IE £ Di-n-octyl N.D. 30 mg/kg
phthalate (DNOP)

CAS#:117-84-0

42K R 5 T Di-isononyl N.D. 50 mg/kg
phthalate (DINP)

CAS#:28553-12-0,68515-48-0

oK —HIR — 55 %%FE Di-iso-decyl N.D. 50 mg/kg
phthalate (DIDP)

CAS#:26761-40-0,68515-49-1

AR —HR — )% H5 Dipentyl phthalate N.D. 30 mg/kg
(DPP/DPENP)

CAS#:131-18-0*

LR R —Pifig Diheptyl phthalate N.D. 30 mg/kg
(DHP)

CAS#:3648-21-3*

AR HIR — (2-FEE) 4B N.D. 30 mg/kg
Bis(2-methoxyethyl) phthalate (DMEP)

CAS#:117-82-8

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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FE 5 /B 3R Sample/Part Description

K2  CTIFERID iR
No. CTI Sample ID Description
1 003 fm [ CEARNED
Wafer(Tested as a whole)

ik XA, 8, KRR EERTE.
B AR TR, BREEE—PHS, HREAIRK, RS RIREBER AR
—ME—M RS R,
-N.D. = KAith (/J\??i/éi?ﬁ/‘tljﬁﬁ)
-mg/kg = ppm = H Ji4r
Remark: -The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by
current equipment and technology. The result(s) shown on this report may be different from
the content of any homogeneous material.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

R - “x” TR E / FTEAECNASIAFTEE A .
ARG P BIELE RERT . #FE. AV ABMFEEER . SRR EERAE.
Note: -¢*” indicates the item(s)/method(s) is (are) not in CNAS accreditation scope.

-The testing data and result(s) in this report is(are) just for scientific research, education, internal
quality control and product development etc.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.c
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WM FE Test Process
1. #(Pb), #(Cd), 4 (Cr)

Lead (Pb), Cadmium (Cd), Chromium (Cr)

He o s

I

~

Page 6 of 8

PREFE & T 2235
Weigh sample and place it

in a vessel

—

AN i3 7
Add digestion reagent

THRRFE i

Digest the sample

FH R Al . B
By i b B — B s
. Dry Ashing/ ,
ICP-0OES C R A
H 4547 FETK E & Alkali Fusion/ Residue it
' — Make up with Acid Dissolution (::
Analyzed by .. i i
ICP-OES deionized water Filtration
- s
AR
Solution
2. 7 (Hg)
Mercury (Hg)
PRRCREm TR UIPNEEISEe : RO
Weig sampre and prace 1 — Add digestion reagent Digest the sample
in a vessel
FH R 5 /12 25 18 g
VEAL B — bR
JH ICP-OES S B TR Alkali Fusion/ Residue .
i <:| Make up with Acid Dissolution RRY
Analyzed by joni Filtration
ICP-OES deionized water -
Hril
Solution
3. e (Cr (VD))
Hexavalent Chromium (Cr (V1))
TR T ARN o
Weigh sample and place it — TN T R — TH 5 o

in a vessel

Add digestion reagent

Digest the sample

Iy

W, e
Cool and filter

i UV-Vis 4787
Analyzed by UV-Vis

5 I 1A B I5 I pH (A
| ; . pLE—
Add test solution <——  Adjust the pH ! alue —]
of the solution
TR pH (B HEBETKER
Adjust the pH value — Make up with —
of the solution deionized water
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@ct

cert.com
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4. ZEBKE (PBBs), 2 IR Mk (PBDEs)
Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

BERFRTEET FIH BRI A SRS
Weigh le and pl — Extracted with
FIET Sampe ane prace Hracted W Concentrate the extract
it in a thimble organic solvent
H GC-MS 41#7 FA L& 7 E 7 FRENENERTERN
— Make up with Transfer the extract into a
P
Analyzed by GC-MS . ,
organic solvent volumetric flask

5. 4R — M (DBP, BBP, DEHP, DIBP)
Phthalates (DBP, BBP, DEHP, DIBP)

HEFMTEETD A HLIEFIZE R YRR A EL
Weigh le and pl. — Extracted with
eigh sample and place xtracted wi Concentrate the extract
it in a thimble organic solvent
" A B S T e
H GC-MS 417 VT E 1 T LT R
ake up wit ransier the extract into a
— Make up with Transfer tt i
Analyzed by GC-MS . ,
organic solvent volumetric flask
6. LR _HERME
Phthalates
EFRTEED FIA LI 7RI A R RERL
Weigh le and pl — Extracted with
c187 saliple ahd place Hactet W Concentrate the extract
it in a thimble organic solvent
— Make up with Transfer the extract into a
Analyzed by GC-MS . .
organic solvent volumetric flask
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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P I A

Photo(s) of the sample(s)
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k. i

A2240135697101003

75 B Statement:

1. KEIUAR 5 TCHEAE NS, < 3 R Ja 44 35 02
This report is considered invalid without approved signature, special seal and the seal on the perforation;

2. AR AT AR MAE . B SRS B I HEE R AL, HIEE RO RS 15T, CTIRESEH L
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;

3. AR AN 25 RAUKE 32 L o 51575
The result(s) shown in this report refer(s) only to the sample(s) tested;

4. FRAESA UM, RS IRILAC-G8:09/2019 / CNAS-GL015:2022 1 F ] 51422 52 (w=0) — yt. 34 s KU EAT 745 45 1R 1 5
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GL015:2022;

5. RACTIHHFEE, AEMaZHIARE;

Without written approval of CTI, this report can’t be reproduced except in full;

6. kIR SRR ST CABR A ZE R, IO,

In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***j:& %:. éﬁ ﬁi***

*** End of report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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Fft % Appendix

% P 5%(E B Client Reference Information
BRI R

75 B Statement:
1. MFEABELEEERGE, FEERTHEIME AT, CTIERZSEH A,

The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. B3 28 NA2240135697101003E K & (HIHM 78 -
The Appendix Information is/are the supplement(s) for the Report A2240135697101003E.

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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